
- 1 -Rev. 12/5/2017

Oregon Department of Environmental Quality 
RENEWAL APPLICATION 
National Pollutant Discharge Elimination System 
Individual Permit 
(NPDES-R) 

DEQ USE ONLY 

Application #: 

Annual Fee Paid: 

 IND  DOM  OSS  UIC: 

DOC Conf.: 

A. REFERENCE INFORMATION

1. Legal Name: 2. Common Name:

3. Permit #:
DEQ File#:
Permit Expiration Date:

4. Facility Physical Address:
City, State, Zip Code:
County:

5. Responsible Official: Title: 
Mailing Address, City, State, Zip Code:
Email Address: Telephone #: 

6. Facility Contact: Title: 
Mailing Address, City, State, Zip Code:
Email Address: Telephone #: 

7. Invoice to: Title: 
Mailing Address, City, State, Zip Code:
Email Address: Telephone #: 
[...]
under 40 CFR Chapter I, Subchapter N or O. See instructions and 40 CFR 122.21(e)(3). 

EPA Form 3510­2A  Page 23 



 

 

This page intentionally left blank. 



 

     

         
 
 

  
          

 
        

         
           
         

       
       

       
  

         
         

             
       

 
     

     
   
     

   
     

 
       

     
     

     
     
     

     
     
     

  
       

 

     

 
     

   

   
   
   

   
   
   

   
   
   

EPA Identification Number  NPDES Permit Number  Facility Name  Outfall Number  OMB No. 2040­0004 
Expires 07/31/2026 

TABLE E. EFFLUENT MONITORING FOR WHOLE EFFLUENT TOXICITY 
The table provides response space for one whole effluent toxicity sample. Copy the table to report additional test results. 
Test Information 

Test Number _____ Test Number _____ Test Number _____ 

Test species 
Age at initiation of test 
Outfall number 
Date sample collected 
Date test started 
Duration 
Toxicity Test Methods 
Test method number 
Manual title 
Edition number and year of publication 
Page number(s) 
Sample Type 
Check one:   Grab

 24­hour composite
 Grab
 24­hour composite

 Grab
 24­hour composite

Sample Location 
Check one:   Before disinfection

 After disinfection
 After dechlorination

 Before disinfection
 After disinfection
 After dechlorination

 Before disinfection
 After disinfection
 After dechlorination

Point in Treatment Process 
Describe the point in the treatment process 
at which the sample was collected for each 
test. 

Toxicity Type 
Indicate for each test whether the test was 
performed to assess acute or chronic 
toxicity, or both. (Check one response.) 

 Acute
 Chronic
 Both

 Acute
 Chronic
 Both

 Acute
 Chronic
 Both

EPA Form 3510­2A  Page 25 



 

     

         
 
 

  
          

        
  

 
     

   
   

   
   
   

   
   
   

 
 

       
   

     
   

     
   

       
       

 
   

   
 

   
       

 

   
       

 

   
       

 

  
   

   
     

       
       

 
       

   
   

   
     

   
   
   

   
     

   
   
   

   
     

 
             

       
         

       

EPA Identification Number  NPDES Permit Number  Facility Name  Outfall Number  OMB No. 2040­0004 
Expires 07/31/2026 

TABLE E. EFFLUENT MONITORING FOR WHOLE EFFLUENT TOXICITY 
The table provides response space for one whole effluent toxicity sample. Copy the table to report additional test results. 

Test Number _____ Test Number _____ Test Number _____ 
Test Type 
Indicate the type of test performed. (Check 
one response.) 

 Static
 Static­renewal
 Flow­through

 Static
 Static­renewal
 Flow­through

 Static
 Static­renewal
 Flow­through

Source of Dilution Water 
Indicate the source of dilution water. (Check 
one response.) 

 Laboratory water
 Receiving water 

 Laboratory water
 Receiving water 

 Laboratory water
 Receiving water 

If laboratory water, specify type. 
If receiving water, specify source. 
Type of Dilution Water 
Indicate the type of dilution water. If salt 
water, specify “natural” or type of artificial 
sea salts or brine used. 

 Fresh water
 Salt water (specify)

 Fresh water
 Salt water (specify)

 Fresh water
 Salt water (specify)

Percentage Effluent Used 
Specify the percentage effluent used for all 
concentrations in the test series. 

Parameters Tested 
Check the parameters tested.   pH

 Salinity
 Temperature

 Ammonia
 Dissolved oxygen

 pH
 Salinity
 Temperature

 Ammonia
 Dissolved oxygen

 pH
 Salinity
 Temperature

 Ammonia
 Dissolved oxygen

Acute Test Results 
Percent survival in 100% effluent  %  %  % 
LC50 

95% confidence interval  %  %  % 
Control percent survival  %  %  % 

EPA Form 3510­2A  Page 26 



 

     

         
 
 

  
          

        
  

         

  
       

       
           

         

  
                         

   
                         

   
       

         

EPA Identification Number  NPDES Permit Number  Facility Name  Outfall Number  OMB No. 2040­0004 
Expires 07/31/2026 

TABLE E. EFFLUENT MONITORING FOR WHOLE EFFLUENT TOXICITY 
The table provides response space for one whole effluent toxicity sample. Copy the table to report additional test results. 

Test Number _____ Test Number _____ Test Number _____ 
Acute Test Results Continued 
Other (describe) 

Chronic Test Results 
NOEC  %  %  % 
IC25  %  %  % 
Control percent survival  %  %  % 
Other (describe) 

Quality Control/Quality Assurance 
Is reference toxicant data available?   Yes  No  Yes  No  Yes  No
Was reference toxicant test within 
acceptable bounds?   Yes  No  Yes  No  Yes  No
What date was reference toxicant test run 
(MM/DD/YYYY)? 
Other (describe) 

EPA Form 3510­2A  Page 27 



 

 

 This page intentionally left blank. 



 

      

       
 
 

  
       

    
       

           
         

   
 

     

     
 

     

   
       

     
       

     
       

 
                                                  

 
                                                  

EPA Identification Number  NPDES Permit Number  Facility Name  OMB No. 2040­0004 
Expires 07/31/2026 

TABLE F. INDUSTRIAL DISCHARGE INFORMATION 
Response space is provided for three SIUs. Copy the table to report information for additional SIUs. 

SIU ____ SIU ____ SIU ____ 
Name of SIU 

Mailing address (street or P.O. box) 

City, state, and ZIP code 

Describe all industrial processes that affect or 
contribute to the discharge. 

List the principal products and raw materials that 
affect or contribute to the SIU’s discharge. 

Indicate the average daily volume of wastewater 
discharged by the SIU.  gpd  gpd  gpd 

How much of the average daily volume is 
attributable to process flow?  gpd  gpd  gpd 

How much of the average daily volume is 
attributable to non­process flow?  gpd  gpd  gpd 

Is the SIU subject to local limits? 
 Yes  No  Yes  No  Yes  No

Is the SIU subject to categorical standards? 
 Yes  No  Yes  No  Yes  No

EPA Form 3510­2A  Page 29 



 

      

       
 
 

  
       

    
   

 

     

   
 

   
                                                  

         

 

EPA Identification Number  NPDES Permit Number  Facility Name  OMB No. 2040­0004 
Expires 07/31/2026 

TABLE F. INDUSTRIAL DISCHARGE INFORMATION 
Response space is provided for three SIUs. Copy the table to report information for additional SIUs. 

SIU ____ SIU ____ SIU ____ 
Under what categories and subcategories is the 
SIU subject? 

Has the POTW experienced problems (e.g., 
upsets, pass­through interferences) in the past 
4.5 years that are attributable to the SIU? 

 Yes  No  Yes  No  Yes  No

If yes, describe. 

EPA Form 3510­2A  Page 30 



city of waldport wwtp

1000 ft

Printed on 7/15/2024 Tax Lot Data For Assessment Purposes Only

Legend

Lincoln County Government Use only. Use for any other purpose is entirely 
at the risk of the user. This product is for informational purposes and may not 
have been prepared for, or be suitable for legal, engineering, or surveying purposes. 
Users should review the primary information sources to ascertain their usability.





Biosolid Management Plan 
 

For 
 

City of Waldport 
 
  
 
EPA #: OR-003405-3  
File Number: 107816  
Permit Number: 101149  
 
 James Ledbetter, Lead Operator  
City of Waldport  
P.O. Box 1120  
Waldport OR 97394  
541-563-2325  
 
Activated Sludge-Sequencing Batch Reactor (SBR)  
Lincoln County  
Treatment:    II  
Collections:   II  
  
 
INTRODUCTION  
 
City of Waldport (population approximately 3294) owns and operates a municipal sewage collection and treatment 
system (built 1993) under National Discharge Elimination system (NPDES) permit number (101149 ).  Wastewater 
processed by the sewage treatment works is principally of domestic origin from the City of Waldport.  Septage is not 
accepted at this wastewater treatment facility.  There are no industrial discharges to the City of Waldport Facility, 
which require regulation under a local pretreatment permit.  Treated effluent from the treatment plant is discharged 
to Lint Slough, which is part of Alsea Bay. This biosolids management plan, as required by the NPDES permit, 
outlines the liquids and solids processes at the facility, how biosolids are managed to meet federal and state 
requirements, and how the biosolids land application program is operated.  The City of Waldport biosolids 
management plan was originally approved by the Oregon Department of Environmental Quality (Department) on 
5/29/2003 and is being updated at this time for permit renewal.   
 
  
WASTEWATER TREATMENT FACILITY   
 
The City of Waldport owns and operates an Activated Sludge-Sequencing Batch Reactor, wastewater treatment 
facility and sewage collection system. Flows received are primarily domestic and commercial sewage with no 
significant industrial wastes sources. Currently the plant serves the residents and businesses of the City of Waldport.  
 
The City completed an upgrade of the wastewater facility in 1994. The upgrade was to construct two Sequencing 
Batch Reactor (SBR) secondary treatment units. The SBR treatment is five-stage reactor tank activated sludge 
process. The five stages are fill, react, settle, decant, and solids wasting.   
 
 The Design Average Dry Weather Flow (DADWF) of the facility is 0.36 Million Gallons per Day (MGD). The 
facility consists of headworks with 6-ft. sidehill screens and vortex grit removal. This process step removes 95% of 
particles 100 microns and larger. The influent composite sampler is located just after the grit removal system. The 
influent then passes into one of two secondary treatment basins. this step is known as the Fill phase. The influent is 
mixed with the mixed liquor, that was settled during the last â_‹phase, until the required depth is reached. Air is then 
added to the basin to encourage biological growth. While still under aeration, oxidation of organics occurs during 
the React phase. During the Settling phase, mixing and aeration are stopped to allow solids to settle. After settling, 
the Decant stage begins. Effluent is decanted from the reactor tank, sent through a channel of ultraviolet lights to be 



disinfected, killing off the majority of remaining organisms, ultimately being discharged to Lint Slough. A portion 
of the waste activated sludge (WAS) is sent to the digester in the Solids Wasting stage. The remaining WAS is 
retained to begin the cycle anew.  
 
Solids Treatment Processing: 
Waste activated sludge (WAS) is wasted to one of two aerobic digesters that have a capacity of 48,000 gallons each 
and provide 23-day storage @ 10,000 GPD WAS (1-% solids).  The facility has a sludge storage stabilization pond 
(3.2 million gallons), which could add another 18 days detention at ambient temperatures.   
 
There are two (2) potential end routes for biosolid from this facility and they are: 1) direct irrigation/land application 
of digester biosolid and 2) direct irrigation of biosolid after 24-hour alkaline stabilization process. 
  
Solids Storage Structure:  
There is a 180,000 gallon sludge stabilization storage-pond at this facility.   
 
Septage Receiving Facility:  
No septage (0 gallons per year) is received at City of Waldport' facility.  
 
 Pretreatment Program:   
 Not applicable.  
 
Solid Treatment Processes: 
 
The EPAs 40 CFR parts 503 and the DEQs Oregon Administrative Rules (OAR) 340-50 allow permittees to use 
EPA approved alternatives to satisfy Class A and B biosolid pathogen or vector attraction reduction criteria.  The 
permittee must notify the Department in writing and get approval prior to any process change that would utilize 
pathogen reduction or vector attraction reduction alternatives other than their primary reduction alternatives 
contained in this management plan.  The permittee must also certify that the alternatives used are EPA approved and 
that sampling and monitoring conforms to the 40 CFR 503 and OAR 340-050 regulations.  
 
  
Pathogen Reduction  
 
To meet the 503 part regulatory requirements pathogen reduction must be met before vector attraction reduction or 
at the same time vector attraction reduction is achieved.  This facility is capable of achieving Class B Biosolid 
criteria for beneficial land application.  
  
 
Class B Biosolid  
 
Class B biosolid can be met by using one of three alternatives, the two primary alternatives used by this facility are 
Alt. 1) Monitor sewage sludge for fecal coliform 503.32(b)(2), and Alt. 2) Use Process to Significantly Reduce 
Pathogen (PSRP) 503.32(b)(3). Alt. 1) Monitor sewage sludge for fecal coliform 503.32(b) (2) requires that seven 
samples of treated sewage sludge (biosolid) be collected and that the geometric mean fecal coliform density of these 
samples be less than 2 million MPN per dry gram biosolid (dry weight basis). Alt. 2) Use Process to Significantly 
Reduce Pathogen (PSRP) 503.32(b)(3) considers sludge treated in one of the PSRPs listed in appendix B of the Part 
503 to meet Class B biosolid criteria for pathogen reduction.  
 
For this facility the following PSRPs are primarily used:   
 
--1 aerobic digestion, sludge is treated in the presence of air for a specified residence time at a specified temperature.  
Values of the mean cell residence time and temperature shall be between 40 days at 20 (68C) and 60 days at 15C 
(59F), and  
 
--5 sufficient alkaline stabilization agent is added to the sewage sludge to raise the pH of the sewage sludge to 12 for 
2 hours of contact (mixed).   



 
Under 40 CFR Part 503 and Oregon Administrative Rules Chapter 340, Division 50, pathogen reduction and vector 
attraction reduction for biosolids must be met prior to land application.  Vector attraction reduction requirements can 
also be met at the time of land application if biosolids are injected below the surface of the land or incorporated into 
the soil within 6 hours after application to the land.  Biosolids are categorized as Class A or Class B depending on 
the method used to determine pathogen reduction.  Biosolids may also be classified as exceptional quality (EQ) if 
the product meets:  pollutant concentration limits in 40 CFR Part 503, one of the Class A pathogen reduction 
alternatives in 40 CFR Â§503.32(a), and one of the vector attraction reduction options in 40 CFR Â§503.33(b)(1) 
through (8).  To meet regulatory requirements, pathogen reduction must be met before or at the same time that 
vector attraction reduction is achieved.   
 
The City of Waldport will certify in writing that Class B pathogen requirements and vector attraction reduction 
requirements are met. The City of Waldport will also notify the Department in writing and obtain written approval 
prior to any process change that would use a pathogen reduction or vector attraction reduction method other than 
what is specified in this biosolids management plan.   
 
  
Class B Pathogen Requirements  
 
*Note:  Must meet one of the following alternatives.  Check applicable alternative.  
 
Alternative 1:  The geometric mean of the density of fecal coliform of seven representative samples shall be less 
than either 2 million Most Probable Number (MPN) or 2 million Colony Forming Units (CFU) per gram of total 
solids (dry weight basis).  
 
 Alternative 2:  Biosolids shall be treated in one of the Processes to Significantly Reduce Pathogens (PSRP) 
described in the table below.  
 
 Alternative 3:  Biosolids shall be treated in a process that is equivalent to a PSRP, as determined by the permitting 
authority.  
 
Processes to Significantly Reduce Pathogens (PSRP) Listed in Appendix B of 40 CFR Part 503  
 
*Note:  Check applicable PSRP  
 
Aerobic Digestion  
 
Sewage sludge is agitated with air or oxygen to maintain aerobic conditions for a specific mean cell residence time 
(i.e., solids retention time) at a specific temperature. Values for the mean cell residence time and temperature shall 